ASSEMBLY INSTRUCTION 27-XX

Needed parts:

] e Type 27 Handle-1 pcs.

6 e Holder for Hose and Cable - 2 pcs.

e Mé6x16mm HEX Bolt 8.8 1S04017 Zink
Plated - 4 pcs.

e M6 Lock washer DIN127B Zink Plated - 4
pCs.

e M6 Flat washer DIN125A Zink Plated - 4
pCs.

e M6 Nut DIN934 Zink Plated - 4 pcs.

Steps:

1. Putthe handle through holes in the device chassis:

R

2. Use M6 screws, and washers like shown below and fix the holder and handle together:

ﬁ&&

— — —

| HOLDER FOR HOSE

T
B
[N——<=—< = N : -
\ 1
x.‘wx\\
: CHASSIS Q
Sy Y Sy i
. HANDLE . \\\ L e
——————— 2. M6 FLAT WASHER
2 3. M6LOCK WASHER
i// 4. M6ENUT

10F2



3. Repeat point 2. on the otherside of the device.

4. Device isready:

20F2



